SPARE PARTS LIST

DUST AND SLURRY MANAGEMENT
17500/T8600, 2020-07



CARRIAGE T7500/T8600, 2020-07
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CARRIAGE T7500/T8600, 2020-07

590 43 50-01 FRAME

590 43 52-01 FRAME

734 1172-01 WASHER

72525 07-51 SCREW EHHM M10x80 8.8 ZPB

590 43 57-01  WHEEL KIT

590 43 20-01 WHEEL

734 1163-01 WASHER 8.4x16x1.6 St 200HV ZPB
72524 49-51 SCREW M8 X 16 8.8 ZPB
7322120-51 NUT M10-LOCK
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T7500/T8600, 2020-07

CHASSIS / FRAME
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CHASSIS / FRAME T7500/T8600, 2020-07
Ref ~ PatNo  Descripion ~  Remak  QIYKT

1 59047 91-01 TANK HALF 1
2 590 43 43-01 COVER LID 1 1
3 590 43 42-01 FILTER 1 1
4 590 43 44-01 HANDLE 1 1
5 725 24 95-51 SCREW EHHM M10 x 30 2 1
6 734 1172-01 WASHER DIN 125-A 10,5 2 1,11
7 590 43 32-01 STOPPER 1 1
8 590 43 39-01 LATCH 5 1
9 72523 88-51 SCREW EHHM M6x90 4 1
10 590 43 88-01 FILTER 1
11 59047 90-01 TANK HALF 1
12 590 43 41-01 VALVE KIT 1 11
13 590 43 55-02 INLET 1 11
14 732 2520-01 HEXAGON LOCKING NUT M10 2 11
15 596 83 92-01 BOLT 2 11
16 590 43 19-01 HOLDER 1 11
17 590 45 66-01 FLAP 1 11
18 590 43 28-01 SEAL 1 11
19 590 43 34-01 STRAP 1 11
20 59042 92-01 DUST BAG 1 11
1

21 590 43 58-01 HOLDER 11



T7500/T8600, 2020-07
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COVER T7500/T8600, 2020-07

1 596 22 73-01 REGULATOR Air pressure 1

2 590 43 21-01 CHECK VALVE 1

3 596 22 90-01 TUBE 76 1

4 59043 31-01 HOSE CLAMP 2

5 590 43 46-01 COVER LID 1

6 590 42 97-01 FILTER 2

7 596 83 98-01 SCREW M6 X 25 BN301 11

8 590 43 47-01 LID 1

9 599 14 35-01 ELECTRONIC BOX 1

10 590 43 45-01 FILTER HOUSING Filter casing 1

11 590 43 27-01 MANOMETER 1 10
12 590 43 45-01 FILTER HOUSING 1 10
13 59169 02-01 LOCK 2 10



T7500/T8600, 2020-07

ELECTRICAL

T7500/T8600 EU/AUS
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ELECTRICAL T7500/T8600, 2020-07
Ref ~ PatNo  Descripion ~  Remak  QIYKT

598 97 41-01  CIRCUIT BREAKER

592 66 87-01 TRANSFORMER

597 4161-01 PUSH BUTTON Twin - Green/Red
597 24 93-02 HOUR METER SIEMENS 7KT5 500
599 14 32-01 PLUG

59180 17-01 RELAY

598 98 05-02 CONTACTOR

598 98 37-01 RELAY

598 98 05-01 CONTACTOR 1
598 97 81-01 TIMER 1
598 66 77-01 RAIL 1
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ENGINE T7500/T8600, 2020-07
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ENGINE T7500/T8600, 2020-07

1 59047 92-01 MOTOR COVER 1
2 590 43 30-01 FAN 1
3 59047 93-01 PLATEKIT 1
4 596 22 80-01 BRACKET 1
5 590 43 48-01 INLET PIPE 1
6 590 43 35-01 FAN 400V 1
7 7322122-01 NUT M12 2
8 734 1178-01 WASHER M12 2
9 59188 04-01 HOOD 1
10 734 1178-01 WASHER M12 2
11 7252538-71 SCREW EHHM M12 x 35 2
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ACCESSORIES T7500/T8600, 2020-07

1 590 82 94-01 TOOL 1
2 59042 81-01 HOSE "2" 25' length" 1
3 590 43 65-01 PIPE 1
4 59043 70-01 HOSE 76mm x 10m - Conductive 1
5 59042 83-02 TOOL 1
6 590 42 85-02 TOOL Rubber strip 1
6 1

599 59 42-01 BRUSHKIT Brush strip



